
No.

REPORT


FOR


THE STUDY  


ON 


 THE DEVELOPMENT OF PULP AND PAPER INDUSTRY


  IN 


 THE REPUBLIC OF LITHUANIA


NOVEMBER  2000

UNICO INTERNATIONAL CORPORATION




M P I

J R

0 0 - 1 8 6

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

MINISTRY OF ECONOMY, THE REPUBLIC OF LITHUANIA

SUMMARY



ACKNOWLEDGEMENT 

This study report compiles the results of research and study conducted for the proposed 

pulp mill project, which was carried out between February and October 2000, including 

three field surveys.  The final report consists of the main text, the executive summary 

and the Investment Guide (in English).  The Investment Guide is designed to provide 

information on the pulp mill project for potential foreign investors. 
[...]
ClO2 and H2O2, namely “OO (QZ) (PO) DD” for softwood and “OO (QZ) 

(EO) D” for hardwood, will be employed for the proposed mill. 

 

6.3.3 Pulp Drying Process 

(1) Pulp dryer and finishing process 

1) Pre-machine screens: Following the pressure screen, there are cleaners for 

heavy and light matters.  The pulp accepted by the screens for light matters 

(concentration of 1.0 – 1.5%) is sent to the pressure machine head box. 

2) Wet part: The pulp is dehydrated in the wire part to form a pulp sheet of 

600 – 900g/m2 (moisture content of 10%), which is then pressed in the press 

part and sent to the dry part. 

3) Dryer part: There are three methods for drying pulp, air-borne dryer, flash 

dryer and cylinder dryer.  From the point of view of quality of dried pie, 

heat economy and space requirements, the air-borne dryer using low 

pressure steam is used. 

4) Finishing and packaging part: The pressed sheet dried to dryness of 90% 

(moisture content of 10%) is cut to size in a cutter-layboy and piled.  A 

pulp sheet sample is taken every thirty minutes for quality testing and 

inspection.  The piles of pulp sheets are carried by cushion conveyors to 

two packaging lines.  They are pressed through a hydraulic bale press, 

wrapped with packaging sheets made by the same type of pulp, and printed 

of log, manufacturing number and specifications, and wired.  Then they 

are unitized to 6-8 bale high units for shipment and transportation.  All 

these processes of pressing, packaging, wiring and unitizing are 

automatically performed under the control of a programmable logic 

controller (PLC). 

 



Summary 6 - 9 

(2) Warehouse 

Unitized pulps consisting of 6 – 8 bales are stored in a product warehouse near 

industrial tracks until being shipped. 

 

6.3.4 Recovery and Power Processes 

(1) Black liquor evaporator 

The black liquor delivered from the digester-washing area is stored in weak 

black liquor storage tanks at the solid concentration of approximately 15%.  

Then the weak black liquor is concentrated by a sextuple effect steam driven 

evaporator and a concentrator to a sufficiently high level of concentration, 75% 

solids, to sustain efficient and stable combustion in the chemical recovery 

boiler.  The highly contaminated condensate from the evaporated black liquor 

is steam stripped of its volatile contaminants, namely methanol and reduced 

forms of sulphur.  The overhead vapour from the stripper is condensed to 

water and the non-condensable gases are oxidized in an incinerator.  Sulphur 

dioxide in the incinerator flue gas is removed in a scrubber using a diluted 

caustic soda solution and is reused in other processes. 

 

(2) Recovery boiler 

The recovery boiler is designed to reduce various sulphur compounds in the 

black liquor to sodium sulphide, one of the essential ingredients for wood 

cooking, in the furnace bed with insufficient oxygen and high temperature.  

Inorganic matters remained in the black liquor after the process is converted to 

sodium carbonate.  Organic matters are burned to generate sufficient heat to 

sustain combustion in the recovery boiler as well as to generate high pressure 

steam without using a supplemental fuel. 

 

The flue gas from the recovery boiler is cleaned through an electro-static 

precipitator to remove suspended solid particles and is scrubbed with a diluted 

caustic soda solution to capture remaining sulphur compound gases.  The 

scrubber effluent is recycled into a cooling liquor loop. 

 

The precipitator catch, mainly sodium sulphate particles, is returned to the 

recovery boiler furnace together with the catch from the ash bunker.  The 



Summary 6 - 10 

effluent from the scrubber is reused in the cooking liquor cycle.  The scrubbed 

and cleaned recovery boiler flue gas is released to the atmosphere. 

 

The recovery boiler is equipped with natural gas burners, which are used only 

for warming up the boiler at startup and in the case of abnormal operation. 

 

(3) Power boiler 

Wastes generated from the wood debarking and chip screening processes are 

combined with other organic wastes such as pulp screen rejects and sludge 

from the effluent treatment plant and are burned in the power boiler to generate 

steam.  The power boiler is equipped with natural gas burners that are 

primarily used to generate steam required for the turbine generator or 

supplement steam shortage occurred in the pulping process. 

 

(4) Steam 

To maximum electricity generation, this study selected high pressure/high 

temperature specifications (11MPa and 515℃).  These figures are rather high 

in comparison to those of the conventional kraft pulp mills, but recovery boiler 

technology to achieve these conditions is available. 

 

(5) Turbine generator 

The steam turbine discharges steam at two different pressures, medium 

pressure (1200kPa) and low pressure (300kPa).  The medium-pressure steam 

is mostly used in the digester where a high cooking temperature (170℃) is 

required, with small quantity to be used in the steam ejector.  The low 

pressure steam is used by the pulp dryer, the black liquor evaporator and other 

heat consumers.  Electricity generated by the turbine generator is parallel 

connected with the grid power and serves as a primary power source for the 

pulp mill. 

 

(6) Utility power substation and power distribution 

The appropriate voltage level of utility power connection for a relatively small 

amount of electricity is 10kV.  The utility power and the self-generated power 

sources are parallel connected to supply electricity throughout the mill at three 



Summary 6 - 11 

voltages, 13.8kV (at generator), 6kV, 500V and 220V.  Motors equal to or 

larger than 150kW should be run at 6kV. 

 

(7) Standby power generator 

While the pulp mill is basically self-sufficient in power supply, a parallel run of 

self-generated and utility power sources is required all the time.  As reliability 

of utility power supply is high in Lithuania, no standby power generation is 

required. 

 

(8) Emergency power generator 

An emergency diesel power generator of a few hundred kVA is installed in the 

mill. 

 

(9) Air compressor center 

Compressed air used for various power sources (mainly in the pulp dryer) and 

for automatic process controls is generated by oil-free air compressor at the air 

compressor center and is distributed throughout the mill. 

 

(10) Process control system 

A distributed control system (DCS) network controls the mill’s processes.  It 

is interconnected with mill-wide information system and the PLC 

(programmable logic controller) via communication links.  Two main control 

rooms, one in the pulping area and another in the power area, are provided with 

fully equipped operator interface terminals.  In addition, smaller control 

centers are provided in the wood handling area, the dryer area, the chemical 

preparation area and the effluent treatment area. 

 

(11) Mill-wide information system 

The mill-wide information system collects process raw data from the DCS, and 

monitor, compute and display the mill operation data and information. 

 



Summary 6 - 12 

6.3.5 Common Service Systems 

(1) Process water 

1) Water intake and treatment 

Figure 6.3.1 shows a general water flow diagram in the pulp mill.  As river 

water in Lithuania has fairly high levels of hardness (150 to 200mg/L as 

CaCO3), it must be softened to less than 10mg/L (as CaCO3) by the chemical 

softening process using cold lime or other chemicals, before use in the mill 

process. 

 

The need for further water treatment to control content of metal iron and silica 

should be determined after final selection of the mill site and the water source 

to make water quality data available for detailed analysis.  Sand filter 

backwash water and the clarifier under-flow sludge are returned to the river. 

 

2) Boiler feed water treatment 

Boiler feed water is supplied from mill water.  It should be treated by anion 

and cation exchange resin beds.  The condensate recovered from the pulping 

process should also be polished through ion exchange beds, which are 

generated using caustic soda and hydrochloric acid.  Boiler feed water is 

further treated by oxygen scavenger and other chemicals as required. 

 

3) Potable water 

Potable water is supplied from municipal water service. 

 

(2) Effluent treatment 

The proposed effluent treatment plant is shown in a simplified flow sheet in 

Figure 6.3.1.  It is essentially a biological treatment plant using low-load 

activated sludge after an appropriate pretreatment process. 

 

1) The pretreatment process consists of: (a) a primary clarification stage to 

remove fibers and other suspended solids; (b) an equalization pond to 

control the flow rate and the variation of ingredients; (c) an effluent cooling 

tower; (d) a neutralization system; and (e) addition of nutrients (phosphorus 

and nitrogenous compounds). 



Summary 6 - 13 

 

2) The secondary, biological treatment process is based on low-load activated 

sludge and consists of: (f) a selector tank (to improve sludge 

characteristics); (g) an aeration basin; and (h) a secondary clarifiers tank to 

remove sludge.  The biological sludge is mainly returned to the aeration 

tank to keep the sludge in the process at a high level of concentration. 

 

3) The sludge dewatering process is designed for a mixture of the fiber 

(primary) sludge and the surplus biological (secondary) sludge, to produce 

high solid content suitable for the subsequent combustion process.  It is 

made up of a preliminary concentration (thickning) process for the surplus 

biological sludge, a tank for mixing the fiber sludge and the biological 

sludge, and a dewatering system of belt filter press type. 

 

4) In addition, a spill storage pond is installed to temporarily collect spills 

from the process and highly contaminated effluents before being sent to the 

effluent treatment process. 

 



Summary 6 - 14 

Figure 6.3.1  Water Flow in the Pulp Mill 

 
River

1106

789

70 87 160

320

44

  469

33

Sludge
79

10

511

River

1050

Scale 1000 L/sec

Pond 
     Evaporation

Warm Water

Chips &
Chemicals

Miscellaneous
Evaporations

Stacks

Mill water
Treatment

Surface
Condenser

Pulping
Process

Effluent
Treatment

B
ac

k-
w

as
h 

&
 S

lu
dg

e

Boiler
Feedwater

Miccellaneou
s Coolers

 



Summary 6 - 15 

6.4 Outline of Mill Facilities and Equipment 

6.4.1 Major Production Facilities and Equipment 

(1) Wood handling facilities : 1 line 

1) Wood storage yard (34000m2x5) : 170000m2 

 Storage capacity : 30 days 

2) Chip storage yard (5000m2x４) : 20000m2 

 Storage capacity : 5 days 

3) Drum barker and chipper : 2 sets 

4) Chip screening and transportation system : 1 set 

 

(2) Pulping and chemical preparation facilities : 1 line 

Nominal Design Capacity : BSKP - 1500ADt/d 

 : BHKP - 1800ADt/d 

1) Continuous cooking facilities : 1 line 

2) Pressure diffuser washer : 1 set 

 High density tower for UKP (3000m3) : 1 set 

3) UKP screening system : 1 line 

4) Oxygen delignification system : 1 line 

 Two stage O2 reactor : 1 set 

 Two stage diffuser + wash press : 1 set 

5) Bleaching system : 1 line 

 Multistage bleaching system (mixer, bleaching tower, washer, etc.): 1 set 

 BKP high density tower for BSKP (3000m3): 1 set 

 For BHKP (3000m3) : 1 set 

6) Causticizing facilities : 1 line 

 White liquor production capacity : 6500m3/d 

7) Lime kiln facilities : 1 line 

 Lime burning capacity : 507CaOt/d 

8) Bleaching chemicals preparation facilities : 1 line 

 Purchased chemical receiving and injection system: 1 set 

 Oxygen and ozone production and injection system: 1 set 

 ClO2 production (R8 method) and injection system: 1 set 

 Oxidized white liquor (OWL) production and injection system: 1 set 

 



Summary 6 - 16 

(3) Pulp drying facilities : 1 line 

Nominal design capacity for BKP : 2000ADt/d 

1) BKP screening system : 1 line 

 Pressure screen : 1 set 

 Heavy weight contaminant cleaner : 1 set 

 Light weight contaminant cleaner : 1 set 

2) Pulp dryer 

 Design speed : 250m/min 

 Average operation rate : 171m/min 

 Trim width : 9600mm 

 Normal basis weight range : 850g/m2  

 Dryer type : Steam heated air-borne dryer 

 Cutter lalboy : 600mm x 800mm, 16 cuts 

 

3) Packaging facilities : 2 lines 

 Hydraulic bale press (1700 tons) : 2 sets 

 

6.4.2 Major Utilities 

(1) Recovery and power 

1) Black liquor evaporator/concentrator : 1 line 

 Evaporator type : Sextuple effect, thin-film drop 

type 

 Evaporative capacity : 15400t/dH2O 

 Input black liquor : 15%solids,60°C 

 Output black liquor : 75% solids 

2) Chemical Recovery Boiler : 1 set 

 Type : Tomlinson type 

 Capacity : 3100DSt/d 

 Steam condition : 11MPa(g),515°C 

 Auxiliary fuel : Natural gas 

3) Power boiler） : 1 set 

 Steam generating capacity 

   Wood waste only : 80t/h 

   With auxiliary fuel : 110t/h 

   Steam condition : 11MPa(g), 515°C 



Summary 6 - 17 

4) Steam turbine :１set 

 Type : Extraction-back pressure turbine 

 Capacity : 60MW 

 Steam condition 

   Inlet steam : 11MPa(g),515°C 

   Extraction steam : 1200kPa(g) 

   Exhaust steam : 300kPa(g) 

5) Power generator :１set 

 Capacity : 70MVA 

 Coupling : Direct coupled to steam turbine 

 Voltage : 13.8kV 

 Cycle : 50Hz 

6) Emergency diesel power generator : 1set 

 Capacity : 200kVA 

 

(2) Water supply facilities : 1 set 

Capacity : 1200L/sec 

1) Raw water intake facilities : 1 set 

2) Water treatment plant : 1 set 

3) Mill water supply facilities : 1 set 

 

6.4.3 Effluent Treatment Plant: 1 line 

(1) Design data 

Effluent flow : 44000m3/d 

COD 54t/d: 

BOD 20t/d: 

 

(2) Pretreatment 

Primary clarifier, surface load : 0.8m3/m2/h 

D58m2600m2 : 1 set 

Neutralization basin350m3 : 1set 

Cooling tower : 1set 

Equalization basin25000m3 : 1set 

 



Summary 6 - 18 

(3) Active sludge plant 

Selector basin 3500m3 : 1set 

Aeration basin 4200m3 : 1set 

Secondary clarifiers, surface load 0.6m3/m2/h 

D48m 3500m2/set : 2sets 

Aeration 1700KgO2/h : 1set 

 

(4) Sludge dewatering :1set 

Design sludge production  

Fiber 16DSt/d: 

Active sludge 8DSt/d: 

Total 24DSt/d: 

Sludge thickener D20m : 1set 

Sludge tank 300m3/set : 1set 

Sludge dewatering capacity : 1200/kg DS/h 

 

(5) Spill pond 25000m3 : 1set 

 

6.4.4 Other Auxiliary Facilities and Equipment 

(1) Auxiliary facilities 

Administration and other buildings: Total floor area of 8400m2 

 

(2) Outlying facilities and structures 

Roads (access road 1000m and site roads), railroad (industrial track from 

primary line (2000m) and yard facilities), fence (5000m) and other outlying 

structures 

 

6.4.5 Flow Sheet 

Figure 6.4.1 shows a general process flow of the proposed mill. 

 





Summary 6 - 21 

6.5 Unit Consumption 

6.5.1 Unit Consumption of Materials and Sub-Materials 

(1) Pulpwood logs  

Based on pulpwood log costs of USD26.63/sub m3 for softwood and 

USD20.36/sub m3 for hardwood, and unit wood consumption of 5.30 sub 

m3/ADt for BSKP and 4.48 sub m3/ADt for BHKP, the unit pulpwood cost is 

USD141.07/ADt for BSKP and USD91.32/ADt for BHKP. 

 

(2) Chemicals 

The cost for bleaching chemicals is USD20.22/ADt for BSKP and 

USD15.48/ADt for BHKP.  The total cost for chemicals is USD21.96/ADt for 

BSKP and USD17.22/ADt for BHKP. 

 

(3) Fuel for the lime kiln 

Assuming that natural gas price is USD0.086/m3 and unit fuel consumption 

48m3/AD5, the unit fuel cost is USD4.13/ADt.. 

 

(4) Product packaging materials and other proportional costs 

The cost for packaging materials, including steel wire, is USD1.59/ADt, and 

the cost for wire cloth for the pulp machine and other proportional costs 

amount to USD0.91/ADt, totaling USD2.50/ADt. 

 

6.5.2 Supply Methods and Conditions for Materials and Sub-materials 

(1) Pulpwood 

1) Supply method: Pulpwood logs are cut into specific length (with barks) in a 

logging and are transported by trucks and rail freight cars to the mill site 

directly or via an intermediate wood yard.  They are delivered to mill 

wood yards according to specifies and unloaded by grabble tracks for 

storage. 

2) Supply conditions: As BSKP and BHKP are produced alternately in a 

specific cycle.  The log supply plan should therefore be established in line 

with the alternative production schedule, allowing direct delivery of logs to 

the conveyor system. 



Summary 6 - 22 

 

(2) Chemicals 

1) Supply method: Most chemicals used by the pulp mill are transported by 

trucks or railways (plus maritime transport) from foreign countries and are 

delivered to receiving and storage facilities within the mill site. 

2) Supply conditions: Commercial terms are not fixed. 

 

6.5.3 Required Utilities and Unit Consumption 

(1) Heat requirement for the pulp mill 

The departmental unit heat consumptions in the proposed mill are shown in 

Figure 6.5.1, which is based on the EU publication “Draft Best Available 

Technology, section2, “The Kraft (Sulphate) Pulping Processing,” with some 

modifications to suit the requirements specified to the proposed mill. 

 

(2) Fuel cost 

Natural gas is used from the cost, equipment and environmental points of view.  

The natural price when this report is prepared is 343 Litas (USD85.8)/1000m3, 

which does not include the 18% VAT.  The low calorific value of natural gas 

per m3 is 8000kCal (33500MJ). 

 

(3) Power requirements for the pulp mill 

The departmental unit electricity consumptions in the proposed mill are shown 

in Figure 6.5.1, which is based on the EU publication “Draft Best Available 

Technology, section 2, “The Kraft (Sulphate) Pulping Processing,” with some 

modifications to suit the requirements specified to the proposed mill.  Note 

that the mill has to be connected to the power grid all the time for the following 

reasons: 

 

1) The proposed pulp mill design does not include the ability to adjust its 

power generating capacity. 

2) Electric power to start up the mill from a total shutdown needs to be 

obtained from the grid. 

3) Utility power is required to run essential equipment and potentially 

hazardous devices, such as boiler fans and feed water pumps, in the case of 

the trip of the mill’s turbine generator. 



Summary 6 - 23 

 

(4) Electricity cost 

At present, three are three types of electric power tariff: (1) fixed charge; (2) 

variable charge; and (3) demand charge. 

 

Assuming the contract capacity of 5.0MW, estimated hours of use per year of 

27 hours, and the average power draw from the grid of 0.15kW, the electricity 

cost under the demand charge is USD0.78/ADt for BSKP and USD0.65/ADt 

for BHKP. 

 



Summary 6 - 24 

Figure 6.5.1  Stream Flow in the Pulp Mill 

 
Scale 500 MW

61.17
Wood Waste 

as Fuel
61.17

8.76
48.97

61.9998

Smelt Loss
274.73 Blowdown Loss

49.13

Desuper heater
2.16  Heat spent for

 Power generation
52.17

57.73

  Wood handling 2.55
Heat Shortage  
(Make-up Fuel)   Cooking 34.90

3.47
  O2 delignification 6.81

  Bleaching 8.51

  Bleach Chemical Prep. 1.19

  Pulp Drying 48.51

  Evaporation 69.79
50

  Recovery Boiler 10.38

  Miscellaneous 36.94

Natural Gas   LimeKiln 35.75

Enthalpy Base Zero degC  Liquid Water

273.84

364.13
Black Liquor 

as Fuel
364.13

Stack
Loss

Chemical
Recovery

Boiler

Stack Loss
Blowdown

Loss

Steam Turbine

Wood waste
Boiler

B
oiler F

eed W
ater

 



Summary 6 - 25 

Fig.6.5.2  Electricity Flow in the Pulp Mill 

 

Scale 50 MW
49.56

0.23
Export to Grid

49.33
0

Import from Grid

  Wood handling 3.37

  Cooking 3.98

  Washing Screening 3.37

  O2 delignification 2.76

  Bleaching 5.09

  Bleach Chemical Prep. 4.35

  Bleach Stock Screening 2.45

  Pulp Drying 6.43

  Evaporation 1.84

  Recovery Boiler 3.68

  Power Boiler 1.84

  Causticizing 1.23